SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 20,00 dém Offset 11.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
6 3 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES : 20 chine 5 ﬂ
10 dBm ‘\‘ 10 dBm } \
0ds /‘ !\ 0 dém g H
-10 d&m T -10 dBm t
SPURIGUS. LINE 85 )f \1 /‘ |
-20 dem : 1‘\ 20 dBm r
-30 dem \ -30 dBm f
-40 dem L -4mydBm \ I"J m | jr”"\
o e Ly I 'Wﬂ\ el i - \
P | A Vgl VY SO P i AT, L
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170874 GHz -35.10 dém -22.10 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77915 GHz 20.36 dBrm -0.64 d&
1.709 GHz 1.710 GHz 150.000 khz 1.71000 GHz -26.26 dam -16.26 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -31.10 dBm -12.10 de
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 2035 dan | 9618 1.781 CHz 7690 one 000 M 170103 ohe ~34.75 dbm ~2.79 B
i ] (] i
24.JAN.Z020 04:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PABS
. . . AES Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
0 dby r | 0 g e = =
| \
-10 dBm , I -10 dBm
SPURIOUS_LINE_ABS } I l
-20 dem J T 20 dBm \
2 | WH - \‘m o
-40 dem 40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts StﬂE 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 1.70892 GHz -26.18 dém -13.18 dé 1.765 GHz 1.780 GHz 100.000 kHz 1.77475 GHz 1.77 dBm -28.23 dB

1.709 GHz 1.710 GHz 150.000 kHz 1.70993 GHz -32.44 dBm -19.44 dB 1780 GH= 1781 GHz 150.000 kHz 178003 GHe 33,43 dbm 50,45 db

1.710 GHz 1.725 GHz 100.000 kHz 1.71500 GHz 1.75 dBm -26.25 dB 1.781 GHz 1.700 GHz 1,000 MH2 178118 GHz -57.11 dBm C14.11dB

T vy —
) [ i )
Date: 24.JAN.2020 04:36:3

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-38 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5 ’-\
10 dem ﬂ 10 dém / \
ode J/ )1 0 dem ( \
-10 derm: — -10 dBm
SPURIGUS. LINE_ABS J \1 J,f \
20 dem — 20 dem / L
-30 dBm MI -30 dBm H
-40 dam \ -4hdBm \J \ M HM
50 dem m\“ A A i i#LB‘T ; l m N e d \“"I
r ; E T f
Whory, et g \.\..Jl ]\/-v.'r‘v"'\"‘*'m\v\ L _.\r‘l U TR PY ,_:.,J Ln IL.-WN-A.- e
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170894 GHz -35.70 dém -22.70 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77917 GHz 16.63 dBm -11.17 d&
1.708 GHe 1.710 GHz 150.000 kiiz 1.70857 GHz -31.66 dém -18.60 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -30.23 dBm -17.26 d8
1,710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 1930 dem |___-10.70 d 1.781 CHz 1700 GH2 1,000 Mz 170116 ohe T T
i J (] i
24.JAN.Z020 04: 33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ ctrum S um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
ode a ‘ 0 dpm . -
-10 dBm [ | -1 dBm ’
SPURIOUS_LINE_ABS / | \
20 dem / 20 dem "
- = W e | .
et/ E L\lllmm
40 dBm 40 dBm
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70864 GHz -25.19 dém -12.19 d& 1.765 GHz 1.780 GHz 100.000 kHz 1.77037 GHz 048 dBm -zgml
1.709 GHz 1.710 Gz 150,000 kHz 1.70999 GHz -32.51 dém -19.51d8 1.780 GHz 1.781 GHz 150,000 kHz 178018 GHz -33.54 dBm -20.54 dB
1,710 GHz 1.725 GHz 100,000 kHz 171137 GHz 0,99 deém -29.01 dB 1.781 CHz 1700 GH2 1.00D Mz 178114 GHz 26,05 dBm 1505 B
T vy —
Il - I w
Date: 24.JAN.2020 04:20:5

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-39 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 /

20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS rpH 55 20bine s »
10 dBm 10 dBm M
o J/ \l 0dem I
| A
-10 d8m ‘ -10 dem [ 1
I il
-20 dem ] 20 dem \
-30 dBm e T -30 dBm 1 \
/|l ! ! A ™
-40 derﬂ?“ ‘t i 7 ~40pdBm 'ﬁ i t |
/ / \ deild
A il )
50 dem v : R R I s tem - ? :
W ’\‘W\a-w"r (F AT S L R O e \‘w-\ el L
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70854 GHz -35.43 dém -22.43 dé 1.760 GHz 1.780 GHz 100.000 kHz 1.77893 GHz 21.19 dém -6.81 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -28.82 dBm -15.82 dB 1780 GH= 1781 GHz 500,000 kHz 78001 GH 55,40 dbm 16,40 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71113 GHz 20.98 dBm —l2 1.781 GHz 1.700 GHz 1,000 MH2 1.78781 GHz -33.95 dBm 20,95 dB
i J i i
24.JAN.2020 04:52:30
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
0 dB el 0 e t A
-10 d8m I \ -10 dem \
SPURIOUS_LINE_ABS J \ \
-20 dem i I 2} dBm 1
! / ™
e \,
7 fbu dem ‘\\‘
-40 dem 40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -26.92 d&m -13.02 d8 1.760 GHz 1.780 GHz 100.000 kHz 1.77320 GHz 1.79 dbm -28.21 db
1.709 GHz 1710 GHz 200.000 khz 1.70958 GHz -30.07 dBm -17.07 8 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -31.15 dBm -18.15 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72340 GHz 2.17 dBm -27.83 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78130 GHz 25.88 dBm 16.88 dB
T vy —
) [ i )
Date: 24.JAN.2020 04:55:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-40 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS an 55 20 dkine s [_]
10 dem 10 dém / \
ode r} \ 0 dem J L
-10 derm ¥ 1 -10 dBm .
-20 dem T - -20 dem LL
JiJ L -30 dBm . E[
. ! I ! ] " )
y I ] a1 )| ' el
Ly T | o ke Fiot i
AT NN AN, S N IV UUAVH || e 8 PO U7 7 Y AVNN T
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.700 GHz 1.000 MHz 170864 GHz -35.65 dBm -22.65 dB 1.760 GRz 1.780 Ghz 100.000 kHz 1.77691 GHz 20.90 dBrm -9.10 d&
1.709 GHz 1.710 GHz 200,000 kiz 1.70558 GHz -30.57 dém -17.67 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -30.60 dBm -17.60 dB
1,710 GHz 1.730 GHz 100,000 kHz 171113 GHz 2009 dem |___-9.91 d& 1.781 CHz 1700 GH2 1,000 Mz 78795 oHe ~35.07 dbm 2207 db,
T —
) [ i )
Date: 24.JAN.2020 04:52:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.70 dB Mode

SGL Count 100/100

Auto Sweep

Spe n

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm
0de x Sy e - od - w—\
-10 d8m | \ -10 dem
SPURIOUS_LINE_ABS J \ \
-20 dem T 1 -2q dem 1
G {J 5 40 dem A
o Y | Mo
-40 dem 40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious Emissiurll; | | | I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70878 GHz -26.30 d&m -13.30 d& 1.760 GHz 1.780 GHz 100.000 kHz 1.76640 GHz 0.55 dBm -29.45 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70999 GHz -32.71 dBm -19.71 dB 1780 GH= 1.781 GHz 200,000 kHz 1.78000 GHz -33.30 dBm -20.30 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72004 GHz 0.93 dBm -29.07 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78129 GHz -27.93 dBm -14.93 dB
T vy —
) [ i )
Date: 24.JAN.2020 04:56:33

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-41 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem ﬂ 10 dém | ‘
ode / ‘i 0dem } |\
-10 d&m -10 dBm v
SPURIOUS_LINE_ABS ,IJ \ ){J \
20 dem r 20 dem T
-30 dBm - 1 -30 dBm I‘ L‘L
40 derm " -40,dBm n J]r " P
S0 dBm MW%\ ' ﬂ\ ,SJ B “I |I‘-|w'J I b
1 ! [
O POV~ ROV WSO 1 A 8 SR RO i v e
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170891 GHz -34.04 dem -21.04 d& 1.760 GRz 1.780 Ghz 100.000 kHz 1.77689 GHz 19.18 dBm -10.82 d&
1.708 GHe 1.710 GHz 200.000 kHz 1.70857 GHz -31.80 dém -18.50 d8 1.780 GHz 1.781 GHz 200.000 kHz 1.78001 GHz -33.35 dBm -20.35 de
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 19.07 e |___-10.93 d 1.781 CHz 1700 GH2 1,000 Mz 78108 CHe ~35.05 cbm 5503 b
i J (] i
24.JAN.Z020 05:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum B um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
0 dB T e T e ‘\.,Jm\/\\ Bl o vy v e e S S ey Y —y u,»\
-10 dBm m{ dBm
20 dem -2q dem
el | [l ¥ L
. | bt !
poed] / J  flon
40 dBm 40 dBm
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -26.60 d&m -13.60 d& 1.760 GHz 1.780 GHz 100.000 kHz 1.76016 GHz -0.35 dBm -30.35 dB
1.709 GHz 1710 GHz 200.000 khz 1.70094 GHz -32.72 dm -19.72 8 1.780 GHz 1.781 GHz 200,000 kHz 178011 GHz -33.20 dBm -20.20 dB
1,710 GHz 1.730 GHz 100,000 kHz 171732 GHz 0.04 dém -29.96 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78146 GHz ~27.06 dBm -14.06 dB
T vy —
) [ i )
Date: 24.JAN.2020 05:13:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66-42 of 58




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG9D0616-05B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit 'thrrk PaES
10 ddRE INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
A "
- -4 - -40 dBm .._.J L
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -43.94 dBm -30.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -44.,00 dBm -31.00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65785 GHz -43.42 dBm -30.42 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66974 GHz -43.29 dBm -30.29 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.84981 GHz -41,46 dBm -28,46 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82199 GHz -41,25 dBm -28.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99492 GHz -36.28 dBm -23.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -35.80 dBm -22,80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.88726 GHz -39.31 dBm -26.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90476 GHz -39.17 dBm -26.17 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72081 GHz -36.63 dBm -23.63 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72915 GHz -36.38 dBm -23.38 dB
hid bl
L VA J - L JL 4 ‘

. 20!

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum o
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
wl o
-40 dB = ot -40 dBm ) -
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -43,92 dBm -30.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 838.33333 MHz -44,00 dem -31,00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65610 GHz -43.46 dBm -30.46 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67219 GHz -43.51 dBm -30.51 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.81917 GHz -41,55 dBm -28,55 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.83005 GHz -41.51 dBm -28,51 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98642 GHz -36.40 dBm -23.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -36.39 dBm -23.3% db
9.000 GHz 13.000 GHz 1.000 MHz 12.56430 GHz -39.18 dBm -26.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82577 GHz -39.16 dBm -26.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72623 GHz -36.72 dBm -23.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72248 GHz -36.70 dBém -23.70 dB
hid bl
{ L J v L L J wa

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978

Page Number

1 A66-43 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum u%;" pec! 1 ué]
Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
o -y
-40 dBm— e -, -40 dBm e a
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 844.15042 MHz -43,97 dBm -30.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 870.32734 MHz -43,96 dem -30,96 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68793 GHz -43.21 dBm -30.21 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.13381 GHz -43.52 dBm -30.52 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.84416 GHz -41,44 dBm -28,44 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.83005 GHz -41,24 dBm -28,24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99692 GHz -36.12 dBm -23.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -36.25 dBm -23.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.89376 GHz -39.19 dBm -26.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.33146 GHz -39.19 dém -26.19 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72540 GHz -36.47 dBm -23.47 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75331 GHz -36.96 dBm -23.86 d&
hid bl
L VA J - L JL 4 ‘

LTE Band

66 / 3SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum - Spec 1 -
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
o, "y
a -1 = -40 dBm et
-50 dBm
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz B859.66267 MHz -44,01 dBm -31.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 661.89156 MHz -44,05 dem -31,05 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69003 GHz -43.14 dBm -30.14 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68688 GHz -43.42 dBm -30.42 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.86876 GHz -41,39 dBm -28,30 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82723 GHz -41,47 dBm -28.47 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99692 GHz -36.26 dBm -23.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -36.12 dBm -23.12 db
9,000 GHz 13.000 GHz 1.000 MHz 12.85477 GHz -39,04 dBm -26.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63180 GHz -39,14 dBm -26.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72665 GHz -36.44 dBm -23.44 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74706 GHz -36.60 dem -23,60 db
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30,000 MHz 1,000 GHz 1.000 MHz 762.71114 MHz -44,03 dBm -31.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.89455 MHz -43,94 dBm -30.94 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68793 GHz -43.51 dBm -30.51 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68303 GHz -43.58 dBm -30.58 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.82723 GHz -41,48 dBm -28,48 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82239 GHz -41.46 dBm -28.46 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98642 GHz -36.14 dBm -23.14 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98592 GHz -36.19 dBm -23.1% db
9.000 GHz 13.000 GHz 1.000 MHz 12.90476 GHz -39.03 dBm -26.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82727 GHz -39.13 dBm -26.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71790 GHz -36.90 dBm -23.90 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71165 GHz -36.73 dém -23.73 dB
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30,000 MHz 1,000 GHz 1.000 MHz 871.29585 MHz -43.78 dBm -30.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.26637 MHz -44,06 dem -31,06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68653 GHz -43.72 dBm -30.72 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67674 GHz -43.48 dBm -30.48 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.82602 GHz -41,24 dBm -28,24 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.86473 GHz -41,33 dBm -28,33 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99642 GHz -36.39 dBm -23.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -36.06 dBm -23.06 db
9.000 GHz 13.000 GHz 1.000 MHz 12.89426 GHz -39.21 dBm -26.21 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.90026 GHz -38.96 dBm -25.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75081 GHz -36.74 dBm -23.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71957 GHz -36.47 dBm -23.47 dB
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30,000 MHz 1,000 GHz 1.000 MHz 850.45227 MHz -43,97 dBm -30.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01648 MHz -43,94 dem -30,94 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69003 GHz -43.47 dBm -30.47 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69563 GHz -43.43 dBm -30.43 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.79215 GHz -41,41 dBm -28,41 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82199 GHz -41.41 dBm -28.41 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -36.25 dBm -23.25dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -36.23 dBm -23.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.89526 GHz -39.20 dBm -26.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85177 GHz -39.22 dBm -26.22 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72540 GHz -36.71 dBm -23.71 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73040 GHz -36.70 dBm -23.70 dB
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30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -43,83 dBm -30.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 808.76312 MHz -44,03 dem -31,03 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69283 GHz -43.44 dBm -30.44 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67044 GHz -43.50 dBm -30.50 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.82562 GHz -41,58 dBm -28,58 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.86311 GHz -41,47 dBm -28.47 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99592 GHz -36.12 dBm -23.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -36.16 dBm -23.16 db
9.000 GHz 13.000 GHz 1.000 MHz 12.88476 GHz -39.28 dBm -26.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85877 GHz -39.08 dBm -26.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -36.61 dBm -23.61 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73165 GHz -36.33 dBm -23.33 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -44.01 dBm -31.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 719.56772 MHz -44,07 dBm -31.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66764 GHz -43.35 dBm -30.35 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66239 GHz -43.53 dBm -30.53 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.82521 GHz -41,48 dBm -28,48 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82279 GHz -41,67 dBm -28.67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -35.96 dBm -22.96 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -36.19 dBm -23.1% db
9.000 GHz 13.000 GHz 1.000 MHz 12.84877 GHz -39.15 dBm -26.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82977 GHz -39.32 dBm -26.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72373 GHz -36.80 dBm -23.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71790 GHz -36.49 dBm -23.49 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 889.23288 MHz -43.66 dBm -30.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.51024 MHz -43.76 dBm -30.76 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -40.74 dBm -27.74 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -42,25 dBm -29.25 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.86020 GHz -41,51 dBm -28,51 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,84578 GHz -41,38 dBm -28,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -36.03 dBm -23.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.897792 GHz -36.20 dBm -23.20 db
9,000 GHz 13.000 GHz 1.000 MHz 12.85577 GHz -39,31 dBm -26,31 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.80877 GHz -39,04 dBm -26.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71415 GHz -36.75 dBm -23.75 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73581 GHz -36.69 dem -23,69 db
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 827.66867 MHz —44.12 dBm -31.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 862.93103 MHz -43.79 dBm -30.7% dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68268 GHz -43.57 dBm -30.57 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -43.20 dBm -30.20 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.87077 GHz -41,64 dBm -28,64 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.84537 GHz -41,52 dBm -28,52 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98542 GHz -36.08 dBm -23.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98042 GHz -36.35 dBm -23.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.89926 GHz -39.15 dBm -26.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85127 GHz -39.19 dém -26.19 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.723456 GHz -36.62 dBm -23.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73040 GHz -36.70 dBém -23.70 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 82282109 MHz -43,99 dBm -30,92 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -44,04 dem -31,04 d
1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -43.45 dBm -30.45 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.61587 GHz -43.17 dBm -30.17 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.81917 GHz -41,57 dBm -28,57 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.87198 GHz -41,57 dBm -28,57 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99792 GHz -36.03 dBm -23.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -36.15 dBm -23.15 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44382 GHz -39.22 dBm -26.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.82527 GHz -39.01 dBm -26.01 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74998 GHz -36.50 dBm -23.59 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72206 GHz -36.61 dBm -23.61 dB
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30.000 MHz 1,000 GHz 1.000 MHz 846.57421 MHz -43.92 dBm -30.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -43.79 dBm -30.79 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -41.83 dBm -28.83 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -42.76 dBm -29.76 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.84094 GHz -41,54 dBm -28,54 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,87158 GHz -41,39 dBm -28,39 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -36.11 dBm -23.11dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -36.16 dBm -23.16 db
9.000 GHz 13.000 GHz 1.000 MHz 12.87077 GHz -39.06 dBm -26.06 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.91526 GHz -39.06 dBm -26.06 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71248 GHz -36.44 dBm -23.44 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71832 GHz -36.77 dBm -23.77 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -43,98 dBm -30.98 dB 30,000 MHz 1,000 GHz 1.000 MHz 820.20240 MHz -44,08 dem -31,08 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66624 GHz -43.38 dBm -30.38 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -43.18 dBm -30.18 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.84376 GHz -41,39 dBm -28,30 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.83529 GHz -41,35 dBm -28,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -36.36 dBm -23.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -36.11 dBm -23.11dB
9.000 GHz 13.000 GHz 1.000 MHz 12.91526 GHz -39.20 dBm -26.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.34546 GHz -39.19 dém -26.19 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72748 GHz -36.46 dBm -23.46 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.72206 GHz -36.68 dBm -23.68 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 868.38831 MHz -43,85 dBm -30.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz ~44,04 dem -31,04 d
1.000 GHz 1.700 GHz 1.000 MHz 1.68163 GHz -43.56 dBm -30.56 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68653 GHz -43.59 dBm -30.59 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -41,42 dBm -28,42 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -40,78 dBm -27.78 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98642 GHz -36.28 dBm -23.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99542 GHz -36.22 dBm -23.22 db
9.000 GHz 13.000 GHz 1.000 MHz 11.30246 GHz -39.18 dBm -26.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.29246 GHz -39.08 dBm -26.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -36.76 dBm -23.76 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71957 GHz -36.65 dBm -23.65 d&
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30,000 MHz 1,000 GHz 1.000 MHz 983.27586 MHz -44,01 dBm -31.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 887.77861 MHz -43,98 dem -30,98 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -42.29 dBm -29.29 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -42,22 dBm -29.22 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.81352 GHz -41,21 dBm -28,21 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.85223 GHz -41,25 dBm -28.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99092 GHz -36.11 dBm -23.11dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -36.13 dBm -23.13 dB
9,000 GHz 13.000 GHz 1.000 MHz 12.81077 GHz -39,24 dBm -26.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.81027 GHz -39,13 dBm -26.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -36.68 dBm -23.68 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72280 GHz -36.62 dem -23.62 db
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30,000 MHz 1,000 GHz 1.000 MHz 860.63218 MHz -44,05 dBm -31.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 99345577 MHz -44,09 dem -31,08 d
1.000 GHz 1.700 GHz 1.000 MHz 1.68023 GHz -43.54 dBm -30.54 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64105 GHz -43.38 dBm -30.38 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.83247 GHz -41,26 dBm -28,26 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82320 GHz -41,53 dBm -28,53 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99592 GHz -36.29 dbm -23.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -36.14 dBm -23.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.89226 GHz -39.15 dBm -26.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55581 GHz -39.24 dBm -26.24 dB
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30,000 MHz 1,000 GHz 1.000 MHz 82282109 MHz -43,97 dBm -30.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 830.57721 MHz -44,02 dem -31,02 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.67709 GHz -43.50 dBm -30.50 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -43.44 dBm -30.44 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.85545 GHz -41,56 dBm -28,56 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.83449 GHz -41,43 dBm -28.43 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99742 GHz -36.20 dBm -23.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -36.24 dBm -23.24 db
9.000 GHz 13.000 GHz 1.000 MHz 11.36295 GHz -39.26 dBm -26.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.88776 GHz -39.30 dBm -26.30 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.723456 GHz -36.73 dBm -23.73 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72456 GHz -36.69 dBm -23.69 d&
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Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 868.87306 MHz -43,83 dBm -30.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 790.82709 MHz -44,01 dem -31,01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -43.41 dBm -30.41 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67254 GHz -43.54 dBm -30.54 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.83166 GHz -41,62 dBm -28,62 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82884 GHz -41.54 dBm -28,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -36.40 dBm -23.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98792 GHz -36.27 dBm -23.27 db
9.000 GHz 13.000 GHz 1.000 MHz 12.89076 GHz -39.15 dBm -26.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.87527 GHz -39.30 dBm -26.30 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72123 GHz -36.80 dBm -23.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72790 GHz -36.59 dBm -23.59 dB&
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1,790 GHz 3,000 GHz 1.000 MHz 2.83892 GHz -41,59 dBm -28,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -36.16 dBm -23.16 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.86727 GHz -38.98 dBm -25.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71957 GHz -36.57 dBm -23.57 dB
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30,000 MHz 1,000 GHz 1.000 MHz 82456522 MHz -43,93 dBm -30,93 dB 30,000 MHz 1,000 GHz 1.000 MHz 843.66567 MHz -43,95 dem -30,95 di
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -43.51 dBm -30.51 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66344 GHz -43.37 dBm -30.37 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.85182 GHz -41,46 dBm -28,46 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.81513 GHz -41,55 dBm -28,55 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -36.16 dBm -23.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99542 GHz -36.08 dBm -23.08 db
9.000 GHz 13.000 GHz 1.000 MHz 11.30296 GHz -39.22 dBm -26.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.89026 GHz -39.16 dBm -26.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73873 GHz -36.60 dBm -23.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73581 GHz -36.60 dBm -23.60 d&
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1.000 GHz 1.700 GHz 1.000 MHz 1.65855 GHz -43.47 dBm -30.47 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.83771 GHz -41,41 dBm -28,41 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -36.31 dBm -23.31dB
9.000 GHz 13.000 GHz 1.000 MHz 11.34896 GHz -39.37 dBm -26.37 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72081 GHz -36.53 dBm -23.53 dB
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Spectrum
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30.000 MHz 1.000 GHz 1.000 MHz 927.52874 MHz -44,08 dBm -31.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -44.11 dBm -31.11 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -43.36 dBm -30.36 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68443 GHz -43.27 dBm -30.27 de
1,790 GHz 3,000 GHz 1.000 MHz 2.84820 GHz -41,47 dBm -28,47 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.82037 GHz -41,34 dBm -28.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85792 GHz -36.13 dbm -23.13 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99392 GHz -36.21 dBm -23.21dB
9.000 GHz 13.000 GHz 1.000 MHz 12.91276 GHz -39.17 dBm -26.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.89426 GHz -39.15 dBm -26.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72165 GHz -36.81 dBm -23.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71582 GHz -36.56 dBm -23.56 dB
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1,790 GHz 3,000 GHz 1.000 MHz 2.85182 GHz -41,56 dBm -28,56 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98892 GHz -36.22 dBm -23.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.75528 GHz -39.29 dBm -26.29 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72331 GHz -36.66 dBm -23.66 dB
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30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -43,86 dBm -30.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -43,96 dem -30,96 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -42.91 dBm -29.91 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67709 GHz -43.31 dBm -30.31 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.84336 GHz -41,36 dBm -28,36 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.86513 GHz -41,50 dBm -28,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98492 GHz -35.89 dBm -22.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -36.10 dBm -23,10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.83927 GHz -38.99 dBm -25.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.89726 GHz -39.12 dBm -26.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72873 GHz -36.65 dBm -23.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71248 GHz -36.73 dBm -23.73 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 845,11994 MHz -43.90 dBm -30.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.39480 MHz -44.11 dBm -31.11 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -42.62 dBm -29.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68688 GHz -43.26 dBm -30.26 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.88610 GHz -41,54 dBm -28,54 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.82025 GHz -41.,62 dBm -28.62 d
3.000 GHz 5.000 GHz 1.000 MHz 6.98192 GHz -36.21 dbm -23.21 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98692 GHz -36.10 dBm -23.10 db
9.000 GHz 13.000 GHz 1.000 MHz 11.28996 GHz -39.13 dBm -26.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75578 GHz -39.31 dBm -26.31 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72998 GHz -36.46 dBm -23.46 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.74665 GHz -36.62 dBm -23.62 d&
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1.000 GHz 1.700 GHz 1.000 MHz 1.61622 GHz -43.50 dBm -30.50 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.81997 GHz -41,45 dBm -28,45 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -36.01 dBm -23.01dB
9.000 GHz 13.000 GHz 1.000 MHz 12.88776 GHz -39.06 dBm -26.06 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74915 GHz -36.70 dBm -23.70 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 721.50675 MHz -43,98 dBm -30.98 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -44,01 dem -31,01 d
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -42.52 dBm -29.52 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64665 GHz -43.45 dBm -30.45 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.84457 GHz -41,28 dBm -28,28 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.82925 GHz -41,47 dBm -28.47 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -36.04 dBm -23.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -36.22 dBm -23.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.82077 GHz -39.30 dBm -26.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.83677 GHz -38,90 dBm -25.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71373 GHz -36.65 dBm -23.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73206 GHz -36.72 dBm -23.72 dB
hid bl
L VA J - L JL 4 ‘
T 24.0AN.2020  05:21:50

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS

-10 ddfR—$PLRIOUS LINE_ABS PARS

SPURIOUS_LINE_ABS

20 dB

-30 dB

v
et

-00 der

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 884.38531 MHz -43,92 dBm -30.92 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68093 GHz -43.31 dBm -30.31 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.79699 GHz -41,52 dBm -28,52 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99692 GHz -36.07 dBm -23.07 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.58880 GHz -39.11 dBm -26.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72998 GHz -36.80 dBm -23.80 dB
hid
L L J ("3

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-57 of 58



ssamonias. FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0069
40 Normal Voltage 0.0010
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0058

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0038

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 66B

26dB Bandwidth

Mode ‘ LTE Band 66B : 26dB BW(MHz)
QPSK
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Lowest CH 9.99 14.57 18.86
Middle CH 9.91 14.57 18.90
Highest CH 9.95 14.57 18.86
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Lowest CH 14.63 19.54 19.06
Middle CH 14.69 19.58 19.06
Highest CH 14.66 19.66 18.94
Mode LTE Band 66B : 26dB BW(MHz)
16QAM
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Lowest CH 9.97 14.66 18.86
Middle CH 9.91 14.57 18.86
Highest CH 9.97 14.54 18.90
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Lowest CH 14.75 19.58 19.02
Middle CH 14.72 19.70 18.98
Highest CH 14.66 19.66 19.22
Mode LTE Band 66B : 26dB BW(MHz)
64QAM
BW 5MHz+5MHz 5MHz+10MHz 5MHz+15MHz
Lowest CH 9.93 14.54 18.90
Middle CH 9.91 14.51 18.94
Highest CH 9.95 14.57 18.90
BW 10MHz+5MHz 10MHz+10MHz 15MHz+5MHz
Lowest CH 14.60 19.66 19.14
Middle CH 14.78 19.70 18.94
Highest CH 14.66 19.66 19.14

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A66B_CA-1 of 93




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66B

QPSK

Lowest Channel / 5SMHz+5MHz

Lowest Channel

/ 5SMHz+10MHz

ectrum &3 &3
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 7.50 dBm)| ™M1[1] 17.03 dBm)
M1 1.7136410 GHz oh 1.7116810 GHz
20 20
P SR . ndB 26.00 dB P ndB 26.00 dB
g / bl But o N e 0.990000000 MHZz 0d 7 - 14.565000000 MHZ
f 7 G fadobr \ 1715 ] PV ARy APy AR AN oy 112.5
/ / \
o v / \
g ]
-10 df L -10 d
» . B e A |
- 7 S
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7149 GHz 1001 pts Span 20.0 MHz CF 1.717525 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1713641 GHz 17.50 dBm ndB_down 9.99 MHz ML 1.711681 GHz 17.83 dem ndB_down 14,565 MHZ
TL 1 1709905 GHz -6.00 dBm nd8 26.00 dB T1 L 1.710212 GHz -8.16 dBm nd8 26.00 dB
T2 1 1,719895 GHz -8.42 dBm Q factor 171.5 T2 1 1.724778 GHz -8.95 dBm Q factor 117.8
— — — —
(S I 4 - L JL 4 ‘

Middle Channel / 5SMHz+5MHz

Middle Channel / 5SMHz+10MHz

rum pectrum
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 7.94 dBm)| ™M1[1] 17.54 dBm)
1 1.7518230 GHz M1 1.7505590 GHz
= ndB 26.00 dB @ A ndB 26.00 dB
g . Bw 9.910000000 MHZz 104 LY bl A1 Bw " 14.565000000 MHZ
7 7 gfattor 176.8] / JPERNY PR v B AN 120.2
d I ! 4 [
a o
-Tl h2 1l
-10 d - 1 -10 de -
N L ‘ w
= T T - o
AYaY)
-30 a
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,755 GHz 1001 pts Span 20.0 MHz CF 1.755025 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1751823 GHz 17.94 dBm ndB_down 9.91 MHz ML 1.750559 GHz 17.54 dBm ndB_down 14,565 MHZ
TL 1 1750005 GHz ~7.48 dBm nd8 26.00 dB T1 L 1.747712 GHz -9.60 dBm nd8 26.00 dB
T2 1 1,759915 GHz -7.48 dBm Q factor 176.8 T2 1 1.762278 GHz -7.47 dBm Q factor 120.2
L JL J L JL J

Highest Channel / 5SMHz+5MHz

Highest Channel

/ 5SMHz+10MHz

pectrum v pectrum 7
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.42 dém| mili] 17.83 dBm|
[ 1.7726620 GHz 1.7677600 GHz
e P 26.00 dB o N . nds 26.00 dB
04 i - 9.950000000 MHz 104 / T Bu 14565000000 MHz
7 - 178.2) ] TS Ve FaTan np ) 121.4
/ |
0 + 0 -
¥ L
BUE! l -10d i
26-dgy T =
. L P IS
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7751 GHz 1001 pts Span 20.0 MHz CF 1.772525 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1772662 GHz 18.42 dBm ndB down 9.95 MHz ML 1.76776 GHz 17.83 dBm ndB down 14565 MHz
T1 1 1,770085 GHz -7.94 dBm nd8 26.00 d8 T1 1 1.765212 GHz -9.25 dém nd8 26.00 d8
T2 1 1780035 GHz -7.92 dBm  factor 178.2 T2 1 1.779778 GHz -8.78 dBm  factor 121.4
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 66B

QPSK

Lowest Channel / 5SMHz+15MHz Lowest Channel / 10MHz+5MHz

ectrum o pectrum -
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.65 dBm)| MI[1] 15.94 dBm
" 1.7116280 GHZ| 1.7140580 GHz
= o 26.00 dB @ N ndB 26.00 dB
i’ 18.861000000 MHz| / WAL b B VA 14.625000000 MHz
tad r ~ 0.7 o Th fakror 7 117.2
o s J g |
od od {
/ ke
10 df - -10 o -
204 I 0 / |
2 i At - . 2 - AN FATe N,
- TN AT ViV Y padY) P A
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7199 GHz 1001 pts Span 40.0 MHz CF 1.717475 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.711628 GHz 16.65 dam nd@ down 18.861 MHz ML 1.714058 GHz 15.94 dam nd@ down 14,625 MHz
T1 1 1,710429 GHz -6.39 dBm nd8 26.00 dB T1 L 1.710162 GHz -9.16 dBm nd8 26,00 d8
T2 1 1,729291 GHz -9.96 dBm Q factor 90.7 T2 1 1.724788 GHz -11.27 dém Q factor 117.2
— — — —
(S I 4 - L JL 4 ‘
rum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.19 dbm)| MI[1] 15.40 dBm
1.7468080 GHZ| 1.7496100 GHz
= " nd 26.00 dB @ v nd 26.00 dB
04 eV Bw 18.901000000 MHZ| 104 PR TS mataa® Puteead) B\;'{A Ly 14.685000000 MHz
3 QA 92 T h factor” 9
f W vV i Q\!!\Jﬂ[\,‘ '\f \,.n1 97.4) / Ub s .
od . : 0 di
i /
' I,
-10 df - 10 d
] L f
204 = N >
" A A v P AL
Lo f AP A L A P el AYATATAN
a0
-40 df -40 di
50 df 50 d
60 d -60 di
CF 1.755 GHz 1001 pts Span 40.0 MHz CF 1.754975 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.746808 GHz 17.19 dam nd@ down 18.901 MHz ML 1.74951 GHz 15.40 dsm nd@ down 14,685 MHz
T1 1 1,74549 GHz -9.52 dBm nd8 26.00 dB T1 L 1.747572 GHz -11.43 dbm nd8 26,00 d8
T2 1 1.764391 GHz -9.62 dBm Q factor 92.4 T2 1 1.762258 GHz -9.26 dBm Q factor 119.1
- = —
L L J L L J

Highest Channel / 5SMHz+15MHz Highest Channel / 10MHz+5MHz

pectum | = ectum =
Ref Level 30.00 GBm  Offset 11,70 oB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] _16 dBm)
1.7732540 GHz
e - ndB 26.00 dB & g 26.00 dB
Bu 18.861000000 MHz . P T, BN e 14.655000000 MHz
wod m factor, i 93.6 n T 121.0
f \ J-J Vo AN |
od ™ od ]
¥ ]
-10 df f -10 o i’
20 d 20 di t
» hatl A Mo P . A
O o N V¥ o AT L) e AT e Lk WA NN ARON
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 1.7701 GHz 1001 pts Span 40.0 MHz CF 1.772475 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1765225 GHz 18.38 dBm ndB down 18.881 MHz ML 1.773254 GHz 15,18 dBm ndB down 14,655 MHz
T1 1 1.760629 GHz -6.25 dBm nd8 26.00 d8 T1 1 1.765072 GHz -10.40 dBém nd8 26.00 dB
T2 1 1779491 GHz -8.29 dBm  factor 93.6 T2 1 1.779728 GHz -9.81 dBm  factor 121.0
L L J - L JL J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 66B

QPSK

Lowest Channel / 10MHz+10MHz

Lowest Channel / 15MHz+5MHz

ectrum o pectrum -
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.29 dBm) ™M1[1] 13.60 dBm)
1.7162740 GHZ| 1.7188210 GHz
20 20
X\-{ ndB 26.00 dB| LB ndB 26.00 dB|
. T vy W TN Bt 10.540000000 MHz . _ LN P BY s 10.061000000 MHz
o f T 7V toen W) 87.9 0 T F r‘}i. ANy \"‘IL 90.2
d iy d I
a o
| ‘ |
-0 d ~ 10d ! 1
\ -’ \
204 "f’ ATy Ny R 20d A Ty e v
P e Yis T ey ) L Pt A A
A0 - 0
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.71995 GHz 1001 pts Span 40.0 MHz CF 1.7199 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.716274 GHz 14.29 dBm nd@ down 19.54 MHz M1 1.718821 GHz 13.60 dBm nd@ down 19.061 MHZ
T1 1 171016 GHz -12.48 dbm nd8 26.00 dB T1 L 171035 GHz -12.09 dam nd8 26,00 d8
T2 1 1,7297 GHz -11.26 d8m Q factor 87.8 T2 1 1.72941 GHz -12.82 dBm Q factor 90.2
— — — —
(S I 4 - L JL 4 ‘

Middle Channel / 10MHz+10MHz

Middle Channel / 15MHz+5MHz

rum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.06 dBm)|
1.7540110 GHZ| 1.
20 20
[t ndB 26.00 dB)| M 26.00 dB|
10d L el B 19.580000000 MHz 0d e . 10.061000000 MHz
i \ ‘N\,—Ar\o\mﬁk\‘ ¥ ‘..f“ 89.6) T 92.0]
i i\ A i |
a l‘ JL o |
10 d = i 10 di Fl
. / 4 o |
CLl peyivary v A T 2 .
-/ ) - Pt LA
i J w/ N POV A A
a0 i o . ¥t
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.75505 GHz 1001 pts Span 40.0 MHz CF 1.755 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.754011 GHz 13.96 dam nd@ down 19,58 MHz ML 1753861 GHz 13.55 dam nd@ down 19,061 MHz
T1 1 174522 GHz -12.25 dbm nd8 26.00 dB T1 L 174545 GHz -12.73 dbm nd8 26,00 d8
T2 1 1, 7648 GHz -12.27 dém Q factor 89.6 T2 1 1.76451 GHz -11.02 d8m Q factor 92.0
L L J L L J

Highest Channel / 10MHz+10MHz

Highest Channel

/ 15SMHz+5MHz

pectrum

Ref Level 30.00 dBm

&

Offset 11,70 db « RBW 300 kHz

pectrum

&

Ref Level 30,00 dBm

Offset 11,70 db « RBW 300 kHz

-40d -40 d
50 df -50 di
-60 df -60 di

APl vt

jo ALt 30dB  SWT 1B.9 ps @ VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B.9 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 14.87 dbm| CHEY 12.98 dbm
1.7658940 GHz 17776520 GHz]
20 ndB 26.00 dB| 20 ndB 26.00 dB|
| B 19.660000000 MHz P A Ao bl B . 18.941000000 MHz
wad T T Jr-aifpeter A ey 89.9 n 7T § "G Wfetted ) 93.9
\
» ,‘ Il » {. w,
f 1 i
-t0d £ T -10 di — T2
\ / 5
20 di
Al s A M AJin, L N
N IERTUR Y =Ly |-~ T .

natvaavs

CF 1.77005 GHz

1001 pts Span 40.0 MHz CF 1.7701 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1765894 GHz 14.87 dBm ndB down 19.66 MHz ML 1.777652 GHz 12.98 dBm ndB down 12,941 MHz
T1 1 1.7601 GHz -11.40 dBém nd8 26.00 dB T1 1 1.760629 GHz -12.63 dém nd8 26.00 d8
T2 1 177976 GHz -10.24 dém  factor 9.8 T2 1 1.779571 GHz -12.31 dém  factor 93.9
L L J - L JL J [

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 66B

16QAM

Lowest Channel / 5SMHz+5MHz

Lowest Channel / 5SMHz+10MHz

ectrum o pectrum -
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.65 aBm ™Il 16.79 dBm|
1.7135010 GHz 1.7142880 GHz
20 20
N ) ndB 26.00 dB o ndB 26.00 dB
g e it Ty By . 9.970000000 MHZz i i &Y B 14.655000000 MHZ
7 AT fae By 171.9 T o 117.0
o \/
04
208 =
-30
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7149 GHz 1001 pts Span 20.0 MHz CF 1.717525 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1713801 GHz 15.85 dsm ndB_down 9.97 MHz ML 1.714288 GHz 16.79 dBm ndB_down 14,655 MHZ
TL 1 1709845 GHz -10.62 dém ndd 26.00 dB T1 L 1710182 GHz -10.19 dém ndd 26.00 dB
T2 1 1719815 GHz -9.72 dBm qQ factor 171.9 T2 1 1.724838 GHz -8.94 dBm qQ factor 117.0
— — — —
L L J - L JL J [

Middle Channel

/ 5SMHz+5MHz

Middle Channel / 5SMHz+10MHz

rum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) ™M1[1] 16.22 dBm)
. 1.7527420 GHZ| o 1.7515190 GHz
= nd 26.00 dB @ nd 26.00 dB
104 ”\B’V‘l‘ 0.910000000 MHZ| 10 d / i B 14.565000000 MHz
| \4 7 fAeroF 176.9 / U - AL \,ﬂnmv,ﬂ\ - 120.3]
o d I 0 di |
[ | T
10 df ¥ -10 di = 4
/ - | \
28 ol \ -y - 204 JI ’
P o ™ ’
30 Lo - Y VLN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.755 GHz 1001 pts Span 20.0 MHz CF 1.755025 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1752742 GHz 16.04 dBm nd@ down 9.91 MHz ML 1751819 GHz 16.22 dam nd@ down 14,565 MHz
T1 1 1,750005 GHz -10.45 dbm nd8 26.00 dB T1 L 1747682 GHz -9.69 dBm nd8 26,00 d8
T2 1 1,759915 GHz -10.19 dém Q factor 176.9 T2 1 1.762248 GHz -10.15 dém Q factor 120.3
- — = —
L L J L L J

Highest Channel / 5SMHz+5MHz

Highest Channel / 5SMHz+10MHz

pectrum v pectrum 7
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
M1[1] 16.48 dBm) ‘ M1[1] 16.39 dBm)|
1.7720430 GHz . 1.7668910 GHz
e J ndB 26.00 dB & [x - ndB 26.00 dB
0 [ madhes ©.970000000 MHZ 104 M el By 14.535000000 MHz
f 7 177.7 TP de? ool ftge Ay 121.6
/ I {
ad 0 d ! | L
|
BUE! ‘f -10d J
_— - ] S W - 20 di {
- A \
N P bl
) ki) = e
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.7751 GHz 1001 pts Span 20.0 MHz CF 1.772525 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1772043 GHz 16.48 dBm ndB down 9.97 MHz ML 1 1.768891 GHz 16.39 dBm ndB down 14,535 MHz
T1 1 1.770065 GHz -9.78 dBm nd8 26.00 d8 T1 1 1.765182 GHz -10.83 dém nd8 26.00 d8
T2 1 1780035 GHz -9.45 dBm  factor 177.7 T2 1 1.779718 GHz -9.80 dBm  factor 1216
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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